
-1- -2-

READ AND SAVE THE INSTRUCTION
Compatible for Universal Truck Ladder Rack（with sidebar）

Please read and understand alll instructions before starting this installation. 
The manufacturer holds no responsibilty for any personal injury or 

damage sustained to vehicle during installation or use of this product. 

Ⅰ   Parts List:

A1 A2 A3

A2 A3

A4

A5 A6 A7 A8

A9 A B C

D E F G

M8 Hex Head Nut

Difference between PARTS A2 and A3 Bottom.

M8X65 Hex Head Bolt

M8X35 Hex Head Bolt

Main Brackets L/R  Bracket （Down）  Bracket （Up）4

4 4 4

8

4 4

4

832 8

4

4Vertical Beam Top Cover Clamping A 
(With rail mounting)

Clamping B 
(Railless mounting)

Crossbar

M8 Spring Washer Φ8*20*1.5 Flat Washer 

M8 Spring Washer Φ8*20*1.5 Flat Washer 32 6432EVA Foam Sponge 

A4

A4

A9

A1-R

A1-R

A2-R

A2-R

A3-R

A3-R

A1-L

A2-L

A3-L

A3-L
A2-L

A1-L

A8
A4

A4

A6 A7

A5

A5

A5

A5

Ⅱ  Installation Steps:

STEP 1
All mounting holes on one side are marked and each 

hole requires a set of M8X65 hex head bolts, 

M8 spring washers, M8 flat washers and M8 hex nuts 

to make up the product. The mounting procedure 

for the other side is the same.（To adjust the width 

easily, do not tighten all bolts frst.）

NO. NAME

A 32

32

64

32

B

C

D

QTY

HARDWARE LIST

M8*65 Hex Head Bolt

M8 Hex Nuts

Φ8 Flat Washer 

Φ8 Spring Washer 

Front Of The Car

Rear Of The Car

（A8）



-3-

Ⅲ  Installation Effect :

NO. NAME

E 8

8

8

F

G

QTY

HARDWARE LIST

M8*35 Hex Head Bolt

Φ8 Flat Washer 

Φ8 Spring Washer 

STEP 2
Attach each of the holes circled by the product in the diagram to the car with a set of 

M8X35 head hex bolts, M8 spring washers, and M8 flat washers as shown in the diagram. 

Same procedure for the other side.

Installation Method One:
Secure the bed frame to the truck bed rails with parts A6, E, F and G as shown.

Installation Method Two:
Secure the bed frame to the truck bed with parts A7, E, F and G as shown.

Installation Method Three:
Reserve mounting locations for self-drilling holes.  

There are three ways to install this product, the first is with rail mounting, the second is without rail 
mounting as well as the third is self drilling mounting, depending on which of the above mounting methods 
your car meets to be installed.

NOTE: Use the supplied sponge sticker (Part A9) to attach to Part A1.

-4-

A6A6 is the yellow part shown. 

A7
A7 is the grey  part shown. 

NOTICE
1、 All the pictures in the manual are for reference only. The pictures may be different from the real object 

but the installation is the same. 

2、Please regularly check whether all accessories connected with the car are loose to ensure safe use.


